BOLT KITS

These individually packaged bolt kits make the hardware selection for your coupling and/or drawbar eye fast and easy.

All kits (except **159 & ***511) use coarse threaded Grade-8 fasteners and Grade-C crimp style locknuts, for a strong and secure coupling or drawbar eye mounting system.

* For use with non-air applications.
** 159 Kit has fine threaded Grade-8 fasteners, uses lock washers and standard nuts.
*** 511 Kit uses coarse threaded L9 Grade bolts.

Description

MODELS

Part #10000149
(Model #501)
For use with: 270, 2200, 100.
Part #10000150
(Model #502)
For use with: 360, 370, 780, 2300, Saf-Tite 100-3.
Part #10000151
(Model #503)
For use with: 127, 127F, 370B, 570, 580J, 2300B.
Part #10000152
(Model #504)
For use with: 570.
Part #10000153
(Model #505)
For use with: 770.
Part #10000154
(Model #507)
For use with: 200, 200L, 300, 480, 580, 590, 690, 890C.
Part #10000155
(Model #508)
For use with: 470, 470H, 2400, 2400H, 100-4, 100-4H.
Part #10000156
(Model #509)
For use with: 820
Part #10000158
(Model #***511)
For use with: 2880, 880.
Part #10000438
(Model #**159)
For use with: 150, 160, 240.

SPECIFICATIONS

501 Includes: Bolts (2) 2 1/2 in. (2) 2 3/4 in., Locknuts (4). Maximum Mounting Structure Thickness: 1/2 in. (13 mm).
502 Includes: Bolts (4) 2 1/2 in. (2) 2 3/4 in., Locknuts (6). Maximum Mounting Structure Thickness: 1/2 in. (13 mm).
503 Includes: Bolts (6) 2 1/2 in., Locknuts (6). Maximum Mounting Structure Thickness: 1/2 in. (13 mm).
504 Includes: Bolts (6) 2 in., Locknuts (6). Maximum Mounting Structure Thickness: 1/2 in. (13 mm).
505 Includes: Bolts (5) 2 1/2 in. (2) 2 3/4 in., Locknuts (7). Maximum Mounting Structure Thickness: 1/2 in. (13 mm).
507 Includes: Bolts (4) 2 3/4 in., Locknuts (4). Maximum Mounting Structure Thickness: 1/2 in. (13 mm).
508 Includes: Bolts (6) 2 1/2 in. (2) 2 3/4 in., Locknuts (8). Maximum Mounting Structure Thickness: 1/2 in. (13 mm).
509 Includes: Bolts (2) 2 ¾ in. (2) 3 in., Locknuts (4)

Maximum Mounting Structure Thickness: 1 in. (25 mm)

***511 Includes: Bolts (6) 3 1/2 in., Locknuts (6). Maximum Mounting Structure Thickness: 1 5/8 in. (41 mm).
**159 Includes: Bolts (4) 2 in., Lock washer (4), Hex nut (4). Maximum Mounting Structure Thickness: 3/4 in. (19 mm).